
Form # BSR-X, BSW-X, BSC-X Salamander (Rev 6) 

GAS INFRA-RED SALAMANDER
BROILER MODEL:

BS-RX, BS-WX, BS-CX

Toll Free Phone, (US & Canada): (800) 427-6668

Toll Free Fax, (US & Canada): (800) 361-7745

http://www.garland-group.com



Form # BSR-X, BSW-X, BSC-X Salamander (Rev 6)Page �



Form # BSR-X, BSW-X, BSC-X Salamander (Rev 6) Page �

GAS INFRA-RED SALAMANDER
BROILER MODEL:

BS-RX, BS-WX, BS-CX

Contents:
Gas Infra-red Salamander Broiler ModeL: BS-RX, BS-WX, BS-CX............................................ Page 4

New Knobs and Inserts............................................................................................................... Page 7

Revision History........................................................................................................................... Page 8



Form # BSR-X, BSW-X, BSC-X Salamander (Rev 6)Page �

GAS INFRA-RED SALAMANDER BROILER
MODEL BS-RX, BS-WX, BS-CX

Gas Infra Red-02.dwg



Form # BSR-X, BSW-X, BSC-X Salamander (Rev 6) Page �

U.S. RANGE PARTS IDENTIFICATION
Gas Infra-Red Salamander Broiler Model: BS-RX, BS-WX, BS-CX

ITEM PART # DESCRIPTION 
MODEL 

QUANTITY
BS-RX BS-WX BS-CX 

1 3003400 Main Top 1 1 1 
2 3002400 Spring Bracket 1 1 1 
3 3003700 BS-R Inner Top 1 1 1 
4 3002500 Back Flue Support 1 1 1 

5 
3037300 Salamander Upright 2 
3006700 Wall Mount Support 2 2 

6 
3003802 Back and Bottom S/S 2 1 
3003801 Back & Bottom Counter 1 

7 3002700 Gas Pipe Shield 1 1 1 

8 
3002000 Inner Side R/H 1 1 1 
3002001 Inner Side L/H 1 1 1 

9 
3037200 Main Side R/H - BS-RX 1 1 1 
3003901 Main Side L/H - BS-RX 1 1 1 

10 3001800 Lifting Mechanism Spacer 1 1 1 
11 3001900 Drip Pan Support 2 2 2 
12 G01467-2-5 Wall Mount Angle Bracket 2 

13 
3006100 Wall Mount Bracket L/H 1 
3006101 Wall Mount Bracket R/H 1 

14 1347200 Salamander Rack 1 1 1 
15 N/A Washer – 1” O.D. x 7/16” I.D. 1 1 1
16 1031301 Broiler Rack Roller Pin 8 8 8 
17 1031302 Rack Roller Wire Spacer 4 4 4 
18 1035400 Small Roller Bearing 4 4 4 
19 F76 Nut-1/4-20 Hex Plain Bare 4 4 4 
20 G01244-1 Large Roller Bearing 4 4 4 
21 F112 Washer -3/8” SAE Steel Zinc CHR 4 4 4 
22 G6424 Leveling Glider Bolt Hex 3/8-16 X 2 4 4 4 
23 G01247-3 Rear Bushing 4 4 4 
24 F78 Nut - 3/8-16 Hex Finish Black 4 4 4 
25 1037286 Rack Frame Weld Assy 1 1 1 

26 3003299 
Rack Front Veneer BS-R NLA  
Must use 26A and 26B to replace it

1 1 1

26A G01860-3-9 Rack Veneer 1 1 1
26B G01904-01-9 Handle 1 1 1
27 3004000 Front Frame (BSR) 1 1 1 

28 
2700720 SDHS Sal Front Panel PX-36” Performer 1 
2700724 SDHS Sal Front Panel S-36” Sunfire 

30 1342596 Carriage assembly 1 1 1 
31 F40 Screw-1/4-20 X 3/4” Hex HD Cap 4 4 4 
32 F111 Washer -1/4” SAE Steel Zinc CHR 4 4 4 
33 1037810 Bushing 4 4 4 
34 F76 Nut-1/4-20 Hex Plain Bare 4 4 4 
35 1342001 Upper Arm 2 2 2 
36 1031300 Broiler Rack Roller Bushing 2 2 2 
37 1342499 Lever Assembly 1 1 1 
38 9004701 Oven Door Spring Hook 1 1 1 
39 1005803 Springs 1 1 1 
40 1342198 Handle Assembly 1 1 1 
41 3003100 Lower Arm Spacer 2 2 2 
42 1039603 M-40 Gray I/R SAL. 1-3/8 Knob 1 1 1 
43 261217 Drip Pan Handle (NEW SAL.) 1 1 1 
44 261216 Drip Pan (New Salamander) 1 1 1 

 * NOT ILLUSTRATED
   RECOMMENDED STOCK PARTS



Form # BSR-X, BSW-X, BSC-X Salamander (Rev 6)Page �

U.S. RANGE PARTS IDENTIFICATION
Gas Infra-Red Salamander Broiler Model: BS-RX, BS-WX, BS-CX

ITEM PART # DESCRIPTION 
MODEL 

QUANTITY
BS-RX BS-WX BS-CX 

45 
1314145 Dial Insert NLA (See page 7) 1 1 1
1849701 Grill Knob Blue PX Series NLA (See page 7) 1 1 1
4512105 Knob Kit 1 1 1

46 3003699 BS-R Manifold Assembly 1 1 1 
47 227005 Burner Valve 1 1 1 
48 GM323 Tubing 3/8 Alum Half Hard 1 1 1 

49A 
227176-40 Orifice, Burner Natural (BS) 1 1 1 
227176-53 Orifice, Burner LP Gas (BS) 1 1 1 

49B 223270 Orifice Elbow 1 1 1
50 G01477-6 Nipple 1/2” NPT X 20” LG 1 1 1 
51 G01474-2 Elbow - 1/2 NPT 1 1 1 

52 
223180 Pilot Orifice Natural .021 1 1 1 
223183 Pilot Orifice LP .012 1 1 1 

53 1086597 3/16 Pilot Adjusting Valve 1 1 1 
54 GM293 3/16” Alum Tubing 1 1 1 
55 3002300 Pilot Bracket 1 1 1 
56 222150 Burner Infra-Red, 30-3/4” BSR 1 1 1 
57 3002100 Burner Hold Down Side 2 2 2 
58 3002200 Burner Hold Down Front 1 1 1 
59 227401 Pilot Burner (Pilot Orifice Not Included) 1 1 1 

60 
2127502 Gas Regulator Natural 4.5” 1 1 1 
2127500 Gas Regulator Propane 10” 1 1 1 

61 2700820 Main Back 1 
62 G01918-5 Reducer Bushing 3/4 to 1/2 NPT 1 1 1 
63 229147-2 Logo, Round-Small (U.S.RANGE) 1 1 1 
64* 3035799 Leg Channel Support 2 
65 078109-2 4” Adjustable Metal Leg 4 

 * NOT ILLUSTRATED
   RECOMMENDED STOCK PARTS



Form # BSR-X, BSW-X, BSC-X Salamander (Rev 6) Page �

DIAL INSERT

DIAL

RETAINING
SPRING

KNOB HUB

SCREW

KNOB REPLACEMENT GUIDE
OLD KNOB REFERENCE REPLACEMENT KIT CONTENTS

KIT
NUMBER

4512105

DESCRIPTION

KNOB KIT, 1849701,1314145

OLD PART 
NUMBER

1849701

MODEL 
SERIES

PX

Did old part
require a dial
insert? yes/no

1314145

KNOB PART
NUMBER

3043100

HUB PART
NUMBER

3043200

DIAL INSERT 
PART NUMBER

3049101

HUB
RETAINING 

SPRING

3043300

SET 
SCREW

F561, F562

APPLICATION
DESCRIPTION 

on/off

New knob

KNOB AND INSERT
INTRODUCE AUGUST 2002



Form # BSR-X, BSW-X, BSC-X Salamander (Rev 6)Page �

US RANGE PARTS IDENTIFICATION
Revision History

REV. # PAGE # ITEM # NOTE DATE 

1 
5 5 

Part Number was: 3002800 Grease Drawer 

Nov 6/02New Part Number Added 3037300 
6 45 New Part Number Added (4512105) 
7 New Drawing 

2 5
26 Part N.L.A. 

April 3/03
26A & 26B New part numbers - replace item 26 

3 5 6 3003800 replaced by 3003802 April 7/03 

4
Entire Book Reformatted

Jan 05/06
5 9 New Part Numbers Added – Was 3003900 & 3003901

5
4 52,59 New Drawing

Jan 25/065 15 Part # Not Available -Part Description Added
6 59 Part Number Changed – Was 227040-1

6
4 New Drawing

Mar 13/07
6

49A Was # 49
49B Part # Added



Form # BSR-X, BSW-X, BSC-X Salamander (Rev 6) Page �

NOTES



Form # BSR-X, BSW-X, BSC-X Salamander (Rev 6)Page 10

NOTES



Form # BSR-X, BSW-X, BSC-X Salamander (Rev 6) Page 11

NOTES




